

# Paracetamol

## PAR

**Route:** Intravenous infusion; typically given over 5–10 minutes – *continued.*

AGE	INITIAL DOSE	REPEAT DOSE	DOSE INTERVAL	VOLUME	MAXIMUM DOSE
<b>2 years</b> 10 milligrams in 1 ml	200 milligrams	200 milligrams	4–6 hours	20 ml	800 milligrams in 24 hours
<b>18 months</b> 10 milligrams in 1 ml	150 milligrams	150 milligrams	4–6 hours	15 ml	600 milligrams in 24 hours
<b>12 months</b> 10 milligrams in 1 ml	150 milligrams	150 milligrams	4–6 hours	15 ml	600 milligrams in 24 hours
<b>9 months</b> 10 milligrams in 1 ml	90 milligrams	90 milligrams	4–6 hours	9 ml	270 milligrams in 24 hours
<b>6 months</b> 10 milligrams in 1 ml	80 milligrams	80 milligrams	4–6 hours	8 ml	240 milligrams in 24 hours
<b>3 months</b> 10 milligrams in 1 ml	60 milligrams	60 milligrams	4–6 hours	6 ml	180 milligrams in 24 hours
<b>1 month</b> 10 milligrams in 1 ml	45 milligrams	45 milligrams	4–6 hours	4.5 ml	135 milligrams in 24 hours
<b>Birth</b> 10 milligrams in 1 ml	35 milligrams	35 milligrams	4–6 hours	3.5 ml	105 milligrams in 24 hours

RESUS

GENERAL

MEDICAL

TRAUMA

SP SITU

PAED

DRUGS

PAGE AGE

173